



NO.2007-08-6602-29

# Report of the Requested Test

## 1. Client

Name : Oliver Delhome  
Manufacture : FR-One N. V  
Address : Satenrozen 2A, B-2550 Kontich, Belgium

2. Product(sample) : Batiste FR 01-Snow

3. Request Date and Number : No. 0708821, July 11, 2007

## 4. Test Results

Items	Standards	Test Results			Reference
		1	2	3	
After flame time	Less than 3 sec	0.0	0.0	0.0	
After glow time	Less than 5 sec	0.0	0.0	0.0	
Char area	Less than 30 cm <sup>2</sup>	6.3	4.8	5.0	
Char length	Less than 20 cm	3.7	3.4	2.8	
Flame applied number	3 or more	3	3	3	

※ Above the result is tested by KOFEIS1001

※ Use : Control the quality of product

Reference : 1. This is to certify that the tested sample has been requested by the above mentioned manufacturer.

2. This result can't be used an advertisement, a lawsuit etc.

Date : August 06, 2007

President :

Korea Fire Equipment Inspection Corporation